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Statement

L R & EA S A & (BAGISRME HE) L.
The test report is invalid if it is not affixed the official seal of the laboratory to it.
2. SRS ARER S ALREASE (SURRNEHZ) L.
Copies of the test report without the official seal of the laboratory are invalid.
3. KR gl BAZ . HeE AT
The test report is invalid without the signatures of compiler, checker and approver.
4. RIS IR ETE AL
The test report is invalid if it is blotted out.
5. R = HfAnE, AFE50 = HE S .
It is forbidden to copy the test report partially without the written approv al of the
laboratory.
6. IEFEZRFCRMAE R, (O FTIERE A 2.
The conclusion of the consignation test is only valid for the provided sample.
7. ARIERE DR SO, BESCCR (W) UL, R RA R, R
PAeh SO A
The test report has been drafted in Chinese and translated into English (if exist) for
convenience only. In the event of discrepancy, the Chinese version shall prevail.
8. BRIOIAULH, A6 2 5 4R 2 Fe AT T -

Unless noted otherwise, the test type is consignation test.

Hiht: BT RIS %P4 345 %5 Address: No.345 East Yunling Road, Shanghai
S E 2w T (Post Code): 200062

HL g (Tel): (021D 31765555 & F(Fax): (021) 31015117

[4E (web site): www.ghs.cn

HF{5% (E-mail): center@ghs.cn
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& =Psc fikfig i it SigenStor BAT 5.0 300~900V 5. 38kWh
M So B AR Chinese
Name of Sample :
EL Sigen Battery SigenStor BAT 5.0 300~900V 5. 38kWh
English
TR
an‘;;rz’ -I;!J_o 1123040152
£ieds i B R E A E]
Consignor Shanghai SIGEN New Energy Technology Co., Ltd.
£ ¥4 L BRI R R AR
Manufacturer Shanghai Sigeyuan Intelligent Technology Co., Ltd.
Al 7 ik 4 [ GRISFIERAET MY ST/SG/AC. 10/11/Rev. 7 38.3
Test method UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7 Section 38.3
FIR AT WEAE GRIGARAETFM) ST/SG/AC. 10/11/Rev. 7 38.3
Criterion UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.7 Section 38.3
iR ) Bt Smahs
Appearance White Metal shell
Mg B A2 iz B A 5
04— : ; 2023-04-10 ~ 2023-05-11
AcceptedDate 40230410 Test Date ’

i) B

o ERAL ;SR AR i ARG B L R e o ik

Altitude simulation, Thermal test, Vibration, Shock, External short

Test ltems circuit, Crush, Overcharge, Forced discharge
ZRW, EFEMTF AT E GRIGMERAETFM D) ST/SG/AC. 10/11/Rev. T 38. 3R ER,
The sample has passed the test items of UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
i) 2548 Section 38.3
Conclusion

A% F I (Date) : (\}%%EQNL @;4}_0
&

nJ 7 R A . ) <
#iz Rechargeable Lithium Battery. JH =48
R _-s.*_] —
Comment |4 #07t F k3 2 95T 954 Bl i BE 9635 = =
All tests were tested in No.3, Kangpu Road, Kunshan, Su I@Jiungsu‘.@b&%'
PN
. ” A < (R0
£4 %45 et B[
. ; ’ 201114
Consignor
Addrgss Post Code

E 1%
Approver:

G5

Title:

U

£ )

Compiler:

F i 7
Checker: ET &/ﬂ

ARSI G (Head of Electrochemical Testing Department)

BN
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A B % AR

R B R BARR R ART

i BASE | AW | &
5 8L (R = N z5 7 {
i Name of Test Standard requirement or The v ,
No Test Result |Conclusion| Remark
. Items Clause Number of Standard
eI CalaG RIksAE-T- Y ST/SG/AC. 10/11/Rev. 7 .
i AL 983 T | W % 1 &%
1 i X . |UN Manual of Tests and Criteria See Appendix : SR /
Al d 1 ppendix 1 Passed /
titude simulationfsr so/ac. 10/11/Rev. 7 Section 38.3 Test T. |
SN €OV HERAET-ED ST/SG/AC. 10/11/Rev. 7
HHR it . L 2 i
2 . 1 UN Manual of Tests and Criteria See Appendix 2 Pasasi /
Thermal test ST/SG/AC. 10/11/Rev. T Section 38.3 Test T.2 e
WS IN CABS RIERAET-IY ST/SG/AC. 10/11/Rev. 7
f}ﬁf;b 38.3 HUHT.3 IAU;H :& 3 l}}“ H’
3 Vib . UN Manual of Tests and Criteria See Appendix 3 Passed
lbration ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T.3
P& 8 GRIaFIERAEF- M) ST/SG/AC. 10/11/Rev. 7
ik 38.3 34T, 4 WL 4 4 i
4 Shock UN Manual of Tests and Criteria See Appendix 4 Pasaad
oc ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T.4 e
= B E GR3e fubFdETF i) ST/SG/AC. 10/11/Rev. 7
B B 38.3 30T, 5 WA 5 otk
5 External short |UN Manual of Tests and Criteria See Appendix 5 Passad
circuit ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T.5
i E GRIGHUREFM) ST/SC/AC. 10/11/Rev. T
R 38.3 XELT. 6 WG K 6 kg
6 h UN Manual of Tests and Criteria See Appendix 6 Paased /
Crus ST/SG/AC. 10/11/Rev. T Section 38.3 Test T.6
ol GRISHERAETFM) ST/SG/AC. 10/11/Rev. 7 "
] 38.3 #l48T. 7 Wk T Ex iy
7 0 h UN Manual of Tests and Criteria See Appendix 7 Passed /
vercharge ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T.7
WET I GBS A bssfE-T ) ST/SG/AC. 10/11/Rev. 7
B8 i e 38.3 BUAT. 8 % 8 &tk
8 . UN Manual of Tests and Criteria See Appendix 8 Pissed /
Forced discharge [s7/s6/1c. 10/11/Rev. 7 Section 38.3 Test T.8 o
o R BRI & 4 FRHGRFE : 21°C—23°C  FREEIRIE : /%
Test Environment Ambient temperature:21°C-23C;Ambient humidity:/%
Condition
R 8 g
. Test ltem
SamBHR ro
e —
Subcontracted Test pafnE | A s % y
Condition Subcontracted | Name Post Code
Laboratory HohE y W, % J
Address Tel
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F5 1 BwR B LA | ik
No. Name of Test Items | Altitude simulation
, ; X Fh AT Before KA G After -
& IR A = = FRERE | #HELE| i
= Sample Status RE il nE T /E |Mass Loss| Residual | 2L %
Samp]e MaSS oCcvV Mass ocv ocv Other
No. /g N /g vV /% 1% Event
001 | oyt i 55139 20.03 | 55139 20. 02 0.00 99.95 | O
W8 | el 55203 20. 02 55293 20. 03 0. 00 100.00 | O
003 | psmepani i 55506 20. 03 55505 20. 03 0. 00 100.00 | O
004 | aiedit | ss3ss | 20,03 | 55355 | 20.03 0.00 | 100.00 | O
BLR% This space intentionally

Hik: L-iE V-RA DMK R-2L % F-A2 XK 0-Ziwih. Lk, LMK, LHE, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

v
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A5 9 i) n B G AR RBIETiY
No. Name of Test Items Thermal test
, . X IE AT Before RIe B After o 1o
o Hans - FEk| #awE| st
%5 Sample Status il s Eilts A NS RE 34 %, JE | Mass Loss| Residual | 21 £
Sample Mass ocv Mass ocvV OCV |Other
No. /g v /g IV 1% 1% Event
i ICYC5EE T —_—". ‘ ’ - ’ c
001 EEIE e 55139 20. 02 55134 20. 01 0. 01 99.95 | ©O
e | S 55293 20. 03 55289 20. 01 0. 01 99.90 | ©
; ully charged
’ 25CYCEE B —— ‘ . . .
003 | sseve roits ossa | 59906 20. 03 55502 20. 01 0. 01 99.90 | ©
004 | gorioeER | 5g355 20.03 | 55351 20. 01 0. 01 99.90 | O
J-eas e | This space intentionally
LR left blank

it Lk V=R U D-AfAR R E F-2 Kk O-RaiB, Lk, LMK, LHE, LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly.No Rupture & No Fire.
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i 3 B a4 | R
No. Name of Test Items | Vibration
e s _ B |Afer -
i;u":—‘ *:T‘-g:,‘{k,ié 'bl\l}'_.'.ﬁﬁ- BefOIG 11‘\.77'.1)% After jﬁ'g‘fmi 4?'].’%“%1)3 _}Ej:_f@_.
S' -‘J_I Sample Status RE FHREE| KE FF3% %, /& |Mass Loss| Residual | #L %
a&"P = Mass ocv Mass oCV OCV | Other
B g AY /g A% /% 1% Event
001 | oyt o | 85134 | 2001 55131 20. 01 0.01 100.00 | O
002 | | epERR | ss289 | 20.01 55286 | 20.01 0.01 | 100.00 | O
003 | aiqeRERm 0| 85502 | 20.01 55500 20. 01 0.00 | 100.00 | O
004 | aciomERR o | 59381 | 20,01 55347 20. 01 0. 01 100.00 | O
LIRS H This space intentionally

Hik: L-iiR V-IR A D-ARAR R-#kE F-R K -k, L/, LMK, LHE, LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly.No Rupture & No Fire.

T—
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F5 #rill) @ B G AR hify
No. 4 Name of Test Items Shock
PO A IE AT Before KA G After Py ; %
i Sarole Statits % | FHEE| AE FF#& % & | Mass Loss | Residual | 31 &
Sample P Mass ocVv Mass ocVv OCV | Other
No. /e Y /g IV 1% 1% Event
001 | e st 55131 | 20.01 55130 | 20.01 0.00 | 100.00 | O
002 | e 55286 |  20.01 55285 | 20.01 0. 00 100.00 | O
v Il IR vt sl 55500 | 20.01 55498 | 20.01 0. 00 100.00 | O
008 | g 55347 |  20.01 55347 | 20.01 0. 00 100.00 | O
y-1eweyy| This space intentionally
s left blank

BiE: -k V-IRA DMk R E F-A K -k, LK. LK, LAR. LXK
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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No. ' Name of Test Items External short circuit
¥ o 2 5 B
. KR ML Ol AR R frun g
Max. External Temperature .
Sample No. Sample Status e Other Event
1ICYCHE A o
001 1CYC Fully charged 95.17 0
. 1cYCseAas il - 0
002 1CYC Fully charged 95. 7
. 25CYCTE 4 Fu -
003 25CYC Fully charged 55. 8 0
25CYCHEAs Al HE g
004 25CYC Fully charged 55.9 9
DUF % This space intentionally left

blank

#iE: D-MRAR R E F-A K O-LffA, ALK, THAR,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly.No Fire & No Rupture.
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K5 A B & AR BE
No. 6 Name of Test ltems Crush
’ tox oz o
Y. Kok A N e Y
ax. External Temperature
Sample No. Sample Status s Pt Other Event
_ 1CYC 50%% e 0
005 1CYC 50% Capacity 23.3
006 ‘.lf'\_( ’:n(!ﬁ,?;-.[;. 23 4 0
1CYC 50% Capacity
a 1CYC 50%7 & .
23, (0]
o7 1CYC 50% Capacity 23.4
1CYC 50%Z i o 0
008 1CYC 50% Capacity 23.5
009 e S0 23.3 0
1CYC 50% Capacity
95CYC 50% % fk L
010 st 23.3 0
25CYC 50% Capacity
25CYC 50%% i e 0
011 25CYC 50% Capacity 236
‘ 25CYC BO%F 99 0
012 25CYC 50% Capacity 234
25CYC 50%?:-5{3’% O O
013 25CYC 50% Capacity 23.2
g 25CYC 50%78 i 0 n 0
014 25CYC 50% Capacity 23.3
BLF 25 This space intentionally left blank

&ix: D-Mf4R F-A2 K O-ARAK, LA K.

Note: D-Disassembly F-Fire

O-No Disassembly & No Fire.




b s TrE AW A PR 8]

b ) R E—HRT
ShangﬁgﬂnsﬁuneofghenﬂcaHndusny
Testing Co., Ltd. Test Report—Appendix 7

NO. 1123040152

9/11
F5 7 i) B & AR Ui E)
No. Name of Test [tems | Overcharge
H&H5 oA 2
Sample No. Sample Status Other Event
1CYCoE 4= 7L 0
001 1CYC Fully charged
N 1CYCHE 4 75 0
202 1CYC Fully charged
; 25CYCHE A i HL 0
003 25CYC Fully charged
25CYCSE & FLHL 0
004 25CYC Fully charged
LIRS E This space intentionally left blank

#ix: D-fIR F-A2 K O-AMIR, LA K.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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il 8 R B A AR st
No. Name of Test Items Forced discharge
Kotk H R F—
Sample No. Sample Status Other Event
015 1CYIC 1;;:!1(?1'1};& ?;ih::{('t]%ar ged 0
016 1CYC lif;:flt‘l'j;iTi!i%fl%n'ged 0
017 1CYC 1i§;:f|(jlljyd?;i}frill;id}'ged 0
018 1CYC IF(::I'ICI'}}::: :l;i]fvillij rged 0
o At
019 1CYC li"(;R&I(l;'h'tli‘ihs‘((:illin'ged 0
020 1CYC lli:rl(ljyﬂlrf‘;i!f('lllllal‘gec! 0
021 1CYC lf:(;:]l(;'j:i Tiﬁi-?i’n‘gs:d 0
tOste S
022 1CYC lFC:l(lJyh tli i]:{riltrged 0
IC5E R E
023 1CYC II"(-uyltl;'b :i"iﬁjrﬁn'ged 0
A E
024 1evc2§ﬁlﬁ”ﬁfﬁff;rgod o
025 25C \F_)al'(l :l(lJ\L— ?l‘ii{ctilin'ged 0
25CYC5E 4t
026 ZSCYL;DIS;IHI[Ij},?-rll.i}g:?in‘ged 0
e
027 25CYC‘.ZJIEU\II(-]J; (I] -ijf{r‘}%n‘ged 0
P — T
028 25(‘\'(‘2:;7(11&](];% (ll-ijﬁ‘tllllarged 0
25CYCES 4 i
029 QSC\'[?-;T(IIHI[Il}%‘-rllvijiﬁrii?‘argml 0
D=V i
030 25(7\"(%‘[7(1:{][]1; (llri];((‘.‘hum'ge(l 0
031 25C\’r,2?$ 1(11; Ti}ﬁ.-[fa rged 0
SCYC5E 4l
032 25CYF2:;-‘C||\I[] 51'- '(JiAih:cElillarged 0
(AT
033 25CYS?SF&;%Jiiﬂ¢;rged 0
P T
034 25C\’CZJF(11\1( 1 )}h V(EIJi}fjn.‘:?a reged 0

&iE: D-fRAR F-£ K 0-LMIK, ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

N
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SIoENERSY

Model: SigenStor BAT 5 0
Product Name: Sigen Battery

Max Contmuous Power 2 5 kW
Protective Class: I

Enclosure Type: IP66 _
Weight: 55 kg i .
Operating Temperature Range: -20 ~ +55°C -




